(. LOMBARDINEw: ow s

A KOHLER. COMPANEngine: LDW 442 Drawing: E

FUEL SYSTEM/STARTING/ELECTRICAL COMPONENTS

POS. |CODE DESCRIPTION Qty
1 2501.197 hollowstud 2
2 2501.200 hollowstud 2
3 $380.012 common rail 1
4 L———--- > see Pos. EbL9 0
5 B240.163 nut M 8 1
6 7625.326 washer 2
7 8546.103 brace 1
8 6780.027 stud M 8 X 50 1
9 8430.130 taper pin 2,5X20 1

10 6590.438 injection pump 1
11 4580.194 gasket 1
12 6000.113 adjustment cup violet 4,00 1
12 6000.114 adjustment cup white 4,10 1
12 6000.115 adjustment cup yellow 4,20 1
12 6000.116 adjustment cup orange 4,30 1
12 6000.117 adjustment cup light blue 4,40 1
12 6000.118 adjustment cup green 4,50 1
12 6000.119 adjustment cup blue 4,60 1
12 6000.120 adjustment cup red 4,70 1
12 6000.121 adjustment cup grey 4,80 1
12 6000.122 adjustment cup violet 4,90 1
12 6000.129 adjustment cup light grey 5,00 1
12 6000.130 adjustment cup brown 5,10 1
13 7215.145 tapped 1
14 9765.185 screw M 6 X 1 1
15 $780.086 stud M 8 X 65 (77) 2
16 <—-—--——- > see Pos. E59 0
17 9732.063 screw M 8 X 35 2
18 7625.326 washer 1
19 8545.950 bracket 2
20 4670.099 copper gasket 1,00 2
20 4670.101 copper gasket 0,50 2
20 4670.133 gasket 2
21 5010.090 injector 2
22  6491.013 pipe elbow 1
23  6745.050 oil switch 0,3 bar (M 12) 1
24 4670.060 copper gasket diam.12 1
25 5840.238 starting motor 12V 1, 1KW 1
26 B240.186 nut M 8 1
27 ©370.679 starter motor support 1
28 1770.111 bolt M 8 3
29 8430.109 taper pin 6X12 1
30 7625.019 washer diam.10 2
31 9820.142 screw 2
32 6800.103 stud M 10X 50 1
33 7625.354 washer 1
34 B240.185 nut M 10 1
35 2440.305 belt mm 665 1
36 1862.073 bolt 1
37 1760.130 bolt M 6 X 1 X 12 4
38 6975.358 alternator pulley 1
39 1770.155 bolt M 8 X 1,25 X 30 2
40 B3203.050 selflocking nut M 6 1

printed by LOMBARDINI: 29/03/2018 -

1




Group: LDW 442

Engine: LDW 442 Drawing: E

FUEL SYSTEM/STARTING/ELECTRICAL COMPONENTS

POS. |CODE DESCRIPTION Qty
41 8545.957 bracket 1
42 7625.0098 washer diam. 8,4 1
43 1770.155 bolt M 8 X 1,25 X 30 1
44 1157.326 eXternal volt.alternator 12V 40A Nippodenso 1
45 2175.241 fuel filter cartridge 1
46 B730.164 fuel filter 1
46a 8089.148 water presence sensor 1
47 6585.111 electrical fuel feed pump 1
48 9730.409 screw M 6 X 30 2
49 B730.121 fuel filter 1
50 B8545.082 fuel hose ass.y 1
51 6020.003 accelerator 1
52 6020.002 accelerator pedal 1
53 2186.209 wire ass.y 1
54 2186.233 fuses/relay wire 1
54 2186.234 fuses/relay wire 1
55 2186.210 auXiliary wire ass.y 1
56 2186.212 alternator wire g mm 6 mm 6 1
56 2186.245 alternator wire @ mm 7,5 1
56 2186.264 alternator wire @ mm 7,5 with sheath 1
57 2193.232 CT MOVE contr.boX (3600 R.P.M.) 1
57 2193.270 CT MOVE contr.boX (3700 R.P.M.) 1
57 2193.276 CT MOVE contr.boX (3200 R.P.M.) 1
58 2471.019 collar mm 175 1
59 D376.169 HIGH PRESSURE TUBE KIT 1

printed by LOMBARDINI: 29/03/2018 -

2




Engine: LDW 442 Drawing: E

44

printed by LOMBARDINI: 29/03/2018



